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Project: Watertightness test with  

“MIS25 set in watertight concrete or PMBC coated test specimen” 

Producer: Hauff-Technik Hermaringen 

Date of order: 1 Sep. 2023 

Examination of: Watertightness test at ≥ 1,0 bar for 30 days 
Watertightness test at ≥ 1,5 bar for 1 day 

Description: Membrane injection systems MIS25 installed in a sand-lime brick with a 
25 mm borehole and an exterior waterproofing polymer modified bitu-
minous coating (PMBC) according to DIN EN 15814 (waterproofing 
class W1.1/2.1E) according to DIN 18533-1) and in watertight concrete 
class 1+2 

Number of samples/ 
specimen: 

2 

Sampling by: By client 

Sampling receiipt: 6 Sep. 2023 

Test period: September - October 2023 

Remark: Translation of Test Report A23420151-01 (eng), 22 November 2023 

Gersthofen, 22 November 2023  
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1. General 

Kiwa GmbH was contracted by Hauff-Technik GmbH & Co. KG to test the water tightness of the 

Membrane injection system MIS25 set in sand-lime brick and an exterior waterproofing polymer modi-

fied bituminous coating and set in a watertight concrete test specimen. 

 
Therefore Hauff-Technik GmbH & Co. KG delivered the final test setup with mounted polymer flange 
to our laboratory in Gersthofen (see Figure 1). 
 

 

 

Figure 1. Test setup – PMBC coated test specimen. 
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Figure 2. Test setup – watertight concrete 

 

 

2. Reference 
 
[1] Hauff-Technik GmbH & Co. KG - „Installation instruction – MIS25 Membrane injection system 

wall thickness 150 mm and more “, Rev.: 01/2023-08-14. 
 

[2] WIKA Polska sp. z o.o. sp. k. - “Abnahmeprüfzeugnis nach EN 10204 - 3.1. Zeugnis-Nr. 
WC025517. Ausgabedatum: 09.09.2022. 

 

 

3. Watertightness test 
 

3.1 Test preparation (Hauff-Technik GmbH & Co. KG) 

According to the manufacturer, the test setup was assembled by Hauff-Technik GmbH & Co. KG as 

described below. A hole with a diameter of 25 mm was drilled in the middle of a sand-lime brick test 

specimen measuring 300 mm x 300 mm x 300 mm. As an external seal, a two-layer coating of PMBC 

PCI Pecimor 2K in accordance with DIN EN 15814 was applied to the sand-lime brick surface facing 

the pressure (corresponding to the outer wall of the building). Before the MIS 25 is inserted into the 

hole, the protective film on the adhesive sleeve must be removed. Optionally, the adhesive surface 

can be pretreated with a primer. Then the fiberglass pipe is pushed through the MIS25 after the area 

where it sits in the MIS has been roughened with emery cloth. The 2-component resin is then injected 

into the filling opening. After 5-7 minutes the resin has hardened, the mixing nozzle is removed and 

further assembly can take place. 
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Figure 3. Setting materials. 

 

 

 

Figure 4. Remove protective foil. 
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Figure 5. Insert of fiberglass pipe. 

 

 

 

Figure 6. Injection of 2-component resin. 
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3.2 Testing (Kiwa GmbH) 

The test specimen delivered by Hauff-Technik GmbH & Co. KG is a test setup assembled by the 
manufacturer with a pre-assembled manometer. 
 
A calibration of the assembled manometer (serial no. 54056QA2 [2]) was performed by 
WIKA Polska sp. z o.o. sp. k. (see Section 6). 
 
After prior consultation with the manufacturer the test of the water tightness with permanently attached 
water pressure was performed with ≥1.0 bar for 30 days. After that the test was performed with  
≥1.5 bar for 1 day (see Figure 7). 

 

 

 

Figure 7. Water pressure ≥ 1.5 bar. 
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4. Test results 
 

 
During the watertightness tests no leakages were detected.  

 

 
Table 1. Results of the watertightness test. 

 
 

 

5. Summary 
 

 

During the watertightness test with the membrane injection system MIS25 set in watertight concrete or 

PMBC coated test specimen, no leaks in the systems were found at a water pressure of ≥ 1.0 bar over 

a period of 30 days and a water pressure of ≥ 1.5 bar over a period of 1 day. 

 
  

Test

specimen

Water pressure at the

beginning of testing

[bar]

Water pressure at the

end of testing

[bar]

Testing period

[d]
Remark

≥ 1,0 bar ≥ 1,0 bar 30
no leakages were 

detected

≥ 1,5 bar ≥ 1,5 bar 1
no leakages were 

detected

≥ 1,0 bar ≥ 1,0 bar 30
no leakages were 

detected

≥ 1,5 bar ≥ 1,5 bar 1
no leakages were 

detected

Membrane injection system 

MIS25 set in watertight 

concrete

waterproofing class 

W1.1/2.1E

Membrane injection system 

MIS25 set in PMBC coated 

test specimen

watertight concrete class 1+2
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6. Calibration certificate 
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Gersthofen, 22 November 2023  
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